Alumast

Aluminium Lattice Mast System

Installation Manual

South Midlands Communications Ltd
SM House, School Close

Chandlers Ford Industrial Estate
Eastleigh, Hampshire

SO53 4BY

United Kingdom

Tel: +44 (023 8024 6200 Email: sales@smc-comms.com

Webh: www.smc-comms.com


mailto:sales@smc-comms.com
mailto:sales@smc-comms.com

This page is intentionally left blank



Preface

SMC - South Midlands Communications Ltd was established in 1958 and initially specialised
in antenna support masts, towers and HF antennas. SMC is now recognized globally as a
specialist communications company.

Over the last 50 years the SMC product range has grown to include pneumatic telescopic
masts, aluminium lattice masts, high-level photography solutions, Mil’ specification antenna
positioner’s and two way radio products including GPS, AVLS and data transfer.

SMC are able to advise, design, supply and install mobile communications systems, from the
simple to more complex and integrated networks.

Although every care is taken in the production of this publication it may contain technical
inaccuracies or typographical errors. SMC may make improvements and or changes in the
product detailed in this manual at any time without notice.

Correspondence regarding this publication should be addressed to:

South Midlands Communications Ltd
SM House, School Close
Chandlers Ford Industrial Estate
Eastleigh, Hampshire
SO53 4BY
United Kingdom
Tel: +44 (0)23 8024 6200
Fax: +44 (0)23 8024 6206
Email: sales@smc-comms.com
Web: www.smc-comms.com

Gl

MANAGEMENT
9 SGS SYSTEMS

005

MAN-00034 ISS.3



mailto:sales@smc-comms.comt
http://www.smc-comms.com/

Contents

D T=E ol 4] o1 4 [0 o [P PPPPPPPTTPPPPRE 4
Yo JTol 1 Tor= 4 [0 o F PP PR 4
INSTAlIAtioN INSTFUCTIONS ..ceeiiiiiiiieet ettt ettt et et e st st sttt e b e b e sme e smeeenteeneeen 4
LG o T8 oo I o £=Y o F- - Y o [P PPPUPRRN 4
FAN [0 g g I 2T 1=l 0 o 4 e PO SRPUP 5
TOP MaASt Plate FittiNg . .ueeeieciieeeciiiie ettt e et e e e te e e e et e e e e e abae e e ennbaeesenbaeeeennbeeeeenrenas 8
Rotor Mount ASSEMDBIY FITEiNG ......vviiiiiiie et vee e et e e e e ate e e s e nre e e e enareeas 9
GUY ANChOT Brackets FILEiNG........ceiiciiie ittt ettt e e et e e e saaa e e e eara e e e sntaeeesannnaeeean 10
Guy Anchor Brackets FItting CONt. ......ooiiciiiiiiiiiie et e e s srae e e snaaeeeeas 11
Alumast Cable Support Clamp FItting .....occvveieiiiie e 13
T I YA To W DI T={ - ' [PPSR 14
NOTES .ttt s s e s e e e e e e st e e s e e e e s ba e e e s anaeeesas 21

MAN-00034 ISS.3




Safety Information

ALWAYS follow the instructions within this manual.

WARNING: DO NOT install the mast in weather conditions that can cause injury or
death.

WARNING: Ensure all equipment used to erect the Alumast is in good working order
before erecting.

WARNING: Ensure the area in which the mast is to be erected is free of any
overhead obstructions and power lines.

>>P>®

Recommended protective clothing & Equipment

© 00O

Eye protection Safety gloves f ooPtlxta%?ftmﬁst Hard hats
must be worn must be worn be worn must be worn

FAILURE TO OBSERVE ANY OF THE WARNINGS IN THIS MANUAL MAY RESULT
IN PERSONAL INJURY, DEATH, OR EQUIPMENT DAMAGE. SOUTH MIDLANDS
COMMUNICATIONS LTD (SMC) ACCEPTS NO RESPONSIBILITY FOR IMPROPER
USE OR USE NOT COVERED IN THIS MANUAL.

MAN-00034 ISS.3




Description
Alumast is a lattice aluminium guyed mast system, designed for ultimate flexibility in
manufacture and installation.

The System comprises high quality extrusions in high grade 6082TF aluminium alloy, using
stainless steel bolts and all galvanised steel guys and guy fittings. The design allows low
volume, high-density packing specifications for ease of shipping and inland transportation,

especially for remote sites.

Specification

Face Width Section Length Max Guyed Height Section Weight
mm inch mm feet m feet Kg Ib
375 14.75 3050 10 61 200 11.8 26

Materials Finish
High grade Aluminium Alloy with St/St Fixings Natural / Painted to Specification

Installation Instructions

Ground Preparation

Ensure the ground is suitable for the application. If unsure a site survey by a

Table 1: Specification

qualified contractor is required.

Prepare concrete foundation for the mast; refer to drawing supplied with mast for
dimensions. Ensure that the surface of the concrete is level in both directions. The
foundation bolts should be positioned accurately using base as a template, bolts
should fit as closely as possible into base corners.

Prepare concrete foundations for the hairpin anchors at 120° in plan to mast base
and to distance stated on drawing supplied with mast.

Note: It is important to allow the concrete to harden before erecting the mast.

MAN-00034 ISS.3




Alumast Base Options

Alumast Fixed Base

Figure 1: Alumast Fixed Base

REFERENCE PART NUMBER DESCRIPTION QUANTITY
1 290200804 ALUMAST BASE CLAMPING PLATE 3
2 300100500 ALUMAST TRIANGULAR PLATE 1
3 495048504 RAG BOLT M16x200 MS GALVANISED 3

Alumast Hinged Base

Table 2: Alumast Fixed Base Parts List

Figure 2: Alumast Hinged Base

REFERENCE PART NUMBER DESCRIPTION QUANTITY
1 290102600 L/H HINGE PIVOT 1
2 290102700 L/H BASE HINGE PIVOT 1
3 290102800 R/H HINGE PIVOT 1
4 290102900 R/H BASE HINGE PIVOT 1
5 290200804 ALUMAST BASE CLAMPING PLATE 3
6 300100500 ALUMAST TRIANGULAR BASE 1
7 407041600 BOLT M12x50 HX HD ST/ST 2
8 495042404 RAGBOLT M12x100 MS GALVANISED 2
9 495048504 RAGBOLT M16x200 MS GALVANISED 3
10 507036200 SCREW M10x30 HX HD ST/ST 4
11 607011000 NUT FULL M10 ST/ST 4
12 607012000 NUT FULL M12 ST/ST 2
13 681201000 WASHER M10 FLAT ST/ST 10
14 681201200 WASHER M12 FLAT ST/ST 6
15 691201000 WASHER M10 S/COIL SPRING 4
16 691201200 WASHER M12 S/COIL SPRING 2

MAN-00034 ISS.3




MAN-00034 ISS.3

Table 3: Alumast Hinged Base Parts List




Mast Section Assembly

1. Assemble the leg sections with the yellow leg (colour coded at the top end) to the
left of the red leg and the blue leg to the right, ensuring the diagonals are fitted on
the outside starting at the base (plain end), see Figure 1. Attach in position with
steps, securing loosely using M6 bolts, nuts and washers. Tighten all bolts securely.

2. Continue to assemble remaining sections as in step 1.

Red
ooloo o V W V@o
sle \ /\ /\ /\ v
[eXe) OO\ [eX4®) Q [eXe}
Q@ g@
Figure 3: Alumast 10’ Section
REFERENCE PART NUMBER DESCRIPTION QUANTITY
1 290102000 ALUMAST MAIN LEG RED 1
2 290102100 ALUMAST MAIN LEG YELLOW 1
3 290102200 ALUMAST LEG BLUE (not shown) 1
4 290102300 ALUMAST DIAGONAL 24
5 290102400 ALUMAST COUPLER 3
6 290102500 ALUMAST STEP 8
7 507026000 SCREW M6x20 HX HD ST/ST 47
8 507036100 SCREW M10x25 HX HD ST/ST 27
9 607010600 NUT FULL M6 ST/ST 47
10 607011000 NUT FULL M10 ST/ST 27
11 681200600 WASHER M6 FLAT ST/ST 47
12 681201000 WASHER M10 FLAT ST/ST 27
13 691200600 WASHER M6 S/COIL SPRING 47
14 691201000 WASHER M10 S/COIL SPRING 27

MAN-00034 ISS.3

Table 4: Alumast 10’ Parts List




Top Mast Plate Fitting

1. Assemble support rails to mast legs using M10 bolts.
2. Attach top plate to support rails using M6 bolts.

3. Assemble top plate tube clamps to top plate using M8 bolts.

v

7

Figure 4: Alumast Head Plate TP-1

REFERENCE PART NUMBER DESCRIPTION QUANTITY
1 050038500 MAST TUBE CLAMP MODIFIED 1
2 102204969 ALUMINIUM TUBE 1.5M
3 283277800 TUBE INSERT (Not Shown) 1
4 290103100 ALUMAST SUPPORT RAIL 3
5 290103200 ALUMAST ROTOR MOUNTING PLATE 1
6 507026000 SCREW M6x20 HX HD ST/ST 3
7 507036100 SCREW M10x25 HX HD ST/ST 6
8 607000800 NUT FULL M8 ST/ST 4
9 607010600 NUT FULL M6 ST/ST 3
10 607011000 NUT FULL M10 ST/ST 6
11 681200600 WASHER M6 FLAT ST/ST 3
12 681200800 WASHER M8 FLAT ST/ST 4
13 681201000 WASHER M10 FLAT ST/ST 6
14 691200600 WASHER M6 S/COIL ST/ST 3
15 691200800 WASHER M8 S/COIL ST/ST 4
16 691201000 WASHER M10 S/COIL ST/ST 6

Table 5: Alumast Head Plate TP-1 Parts List

MAN-00034 ISS.3




Rotor Mount Assembly Fitting

1. Fit one rotor support rail, coded blue, to corresponding blue mast leg and two
remaining support rails to mast legs using M6 bolts.

Note: To fit support rails on all three sides it may be necessary to remove the fitted M6
bolts attaching diagonals.

2. Assemble rotor support plate to rails using M6 bolts. Assemble rotor tube clamp to
plate using M8 bolts.

(RED)

=

Figure 5: Alumast Rotor Mounting Plate

REFERENCE PART NUMBER DESCRIPTION QUANTITY
1 290103200 ALUMAST ROTOR MOUNTING PLATE 1
2 290103700 ALUMAST SUPPORT RAIL 2
3 290103900 ALUMAST SUPPORT RAIL (BLUE LEG) 1
4 507026000 SCREW M6x20 HX HD 9
5 607000800 NUT FULL M8 ST/ST 4
6 607010600 NUT FULL M6 ST/ST 9
7 681200600 WASHER M6 FLAT ST/ST 9
8 681200800 WASHER FLAT M8 ST/ST 4
9 691200600 WASHER M6 S/COIL SPRING 9
10 GC-038B MAST CLAMP 1

MAN-00034 ISS.3

Table 6: Alumast Rotor Mounting Plate Parts List




Guy Anchor Brackets Fitting
Guy Anchor Bracket GB-1

1. Assemble guy brackets to mast legs using M10 bolts.

2. Slide guy bush through thimble of guy assembly and assemble to guy bracket using
M10x50 bolts.

L/ \\
“ /@
04l ]
e ° o 6 !r ; - \ - ®

Figure 6: Guy Anchor Brackets GB-1

REFERENCE PART NUMBER DESCRIPTION QUANTITY
1 290103300 GUY BRACKET 3
2 290103100 SUPPORT RAIL 3
3 407036800 BOLT M10x60 ST/ST 3
4 607011000 NUT FULL M10 ST/ST 3
5 290103600 GUY BRACKET BUSH 3
6 691201000 WASHER M10 S/COIL 3
7 681201000 WASHER M10 FLAT 3

Table 7: Guy Anchor Brackets GB-1 Parts List

MAN-00034 ISS.3 10




Guy Anchor Brackets Fitting cont.
Guy Anchor Bracket GB-2

1. Assemble guy brackets to mast legs using M10 bolts.

2. Slide guy bush through thimble of guy assembly and assemble to guy bracket using
M10x50 bolts.

D

oo ol
o o”o oH

@)

Figure 7: Guy Anchor Brackets GB-2

REFERENCE PART NUMBER DESCRIPTION QUANTITY
1 290103400 GUY BRACKET 3
2 290103100 SUPPORT RAIL 3
3 407036800 BOLT M10x60 ST/ST 3
4 607011000 NUT FULL M10 ST/ST 3
5 290103600 GUY BRACKET BUSH 3
6 691201000 WASHER M10 S/COIL 3
7 681201000 WASHER M10 FLAT 3

Table 8: Guy Anchor Brackets GB-2 Parts List

MAN-00034 ISS.3 11




MAN-00034 ISS.3

12




Alumast Cable Support Clamp Fitting

Figure 8: Alumast Cable Support Clamps

REFERENCE PART NUMBER DESCRIPTION QUANTITY
1 283200400 CABLE CLAMP POLYMID 3
2 547026100 SCREW M6x25 PAN HD SLOTTED 3
3 607010600 NUT FULL M6 ST/ST 3
4 681200600 WASHER M6 FLAT ST/ST 3
5 691200600 WASHER M6 S/COIL 3

MAN-00034 ISS.3

Table 9: Alumast Cable Support Clamp Parts List

13




Installation Diagrams

I-NV AdYA AVIN FTVOS LOd - 3¥IS LON Od
— ATIVANYI 39NYHD LON OQ

ONIMYYA dI1VYINIO ¥31NdWOD

SN3AJLS’S

A8 NMV¥Q

153 "Pu] PIoJ SIB[PUBY ‘350D [00UDS ‘BSNOH'W'S
*P1] SUOREDIUNWWOD SPUBPIlA YINos

T 1¥vd 3dIND
NOILO3¥H3 LSYINNTV

uoissiwad Joud IJnoyIm Jaasosieym wioy Aue ui buikdod oN
*PI7 SUOREDIUNWILLIOD SPUBIPIW YINOS &
210U INOLIM SuoREdYIIRdS pue suoisuBWIP

LI Ayipow 03 Jybu By} SAIDSY SUOHEDIUNWILIOD SPUBIPI|A LANOS
? ‘3OV1d NI A139N03S ANV ’ Nﬂ ’ i
N 73737 39V SNOILYANNOS MO3HO—1| d31S /
N S1708 ANV SINN f /
~ OLN X ZL ONISN 3Sva LSYANTY /
N Ol NOILO3S ISVW 1S¥l4 3¥N03S—2 d3IS /
N /
AN
AN /
AN \w/
AN
N / N\-S340Y AND AYOJWIL
N /
AN
~ \
AN
ATIVOILYIA ANV AT13¥N03S IENLONYLS ~ /
Q70H 0L @3SN 38 OL S3d0Y AND AYVHOJNIL—t d3LS N /
~ /
AN g
AN /
AN
|_—3d0y LSIOH
|8
=

310d 5&%@\

‘NMOJ d31S IX3N NO 13MO0vHd
43IMOT ANV d3LS d01 3IHL NO 13X0ve8 d0L — o3HLIO 3HL
3N08Y INO S13IXOVHE NOILISOd 'NOILO3IS LSVANTY 3HL O1

J34N03S 38 MON LSNN 3170d MOldyg3d 3HL AT1ANOJ3S

‘310d MOl443a 40 ONT d40L 3IHL OL
0l d3dN03S 38 1SN ATGWN3SSY JovATVH JHL 1Sdid

'NOILO3S 1Sdld 3IHL 0L J3LNNOW
ANV 03dvd3dd 38 LSNA 310d MOldy3a 3IHL
d34N03S N339 SYH NOILO3IS 1Sdl4 JHL FONO—¢ d31S

WAWINIW 0L} 8%70€

e

‘310d
MOldg3d 4O 4OL Ol NOILO3S
1SV 40 401 WOd4 0t 40
JONVLSIA WANWININ V. JINSNI—=S d31S

14

MAN-00034 ISS.3




MAN-00034 ISS.3

Figure 9: Alumast Erection Part 1

15




¢-nNiv

"ON ONIMVAA

SN3AILS'S

A8 NMVHA

¢ 14vd 3dIND
NOILO3d3 LSVWNTV

IUIL

AYVA AVIN 31VOS 1071d - 37¥OS 1ON Od
ATIVANVIA 3ONVHD LON Od

ONIMYYA d3.1VYINTD ¥3LNdWOD

902 94208 (€20)[b+] -xed |

0029 +208 (€20)[¥b+] -:auoydajaL

Agb €505 2aysdwey ‘ybiapse

153 'PU PioJ SI3IPUBL) ‘350D [00UDS ‘SSNOH'I'S [

"] SUOREIIUNWILIOD SPUBIPII UIN0S e

uoissiwad Joud Jnoyym Jansosieym wioy Aue ur buiAdod oy
*PYT SUOREIIUNWIWIOD SPUBIPI YINOS &)
2003j0U JNOYIM SUONEDYIAAS pue SuoiSUDWIP
Ayipow 03 3yBLI 9} SAISY SUONEIIUNLILIOD SPUBIPIK LINOS

foT

3d0d vl

‘NOILOIS LSV
40 1gvd 43MOT OL 3404 vl 3JIL

ONILSIOH ONIGNd J4NLONGLS LSVIN WOd4 AVMY NOILO3S

d33x Ol d3sn 39 AINO 1SN 3404 TVl "WOLLOY OL
VL HOVLLY ONV d0L 3HL WOd4 NMOa N L XOdddv
NOILO3S 1SV ONOO3S Ol 3404 ISIOH 3HL HOVLILV—9 d3ls

16

MAN-00034 ISS.3




MAN-00034 ISS.3

Figure 10: Alumast Erection Guide Part 2

17




e-nv

"ON ONIMVYA

SN3AILS'S

A9 NMVHa

€ 1dvd 3dIinS
NOILO3Y3 LSVINNTV

LI

AYVA AV FTVOS 107d - 31¥IS LON Od
ATIVANYIA 3ONVHD 1LON Od

ONIMYYA d31VY3INID ¥31NdWOD

902 9v208 (£20)[bi+] -ixed

0029 208 (£20)[b+] -:auoydapL

Agb €505 2aysdwen ‘ybiapse3

*153 "PUI PJ04 SIBIPUBYY ‘D50 [0S ‘ISNOH'W'S

*P¥] SUOREDIUNLILIOD SPUBPIW UIN0S

uoissiuad Joud Jnoyym JaAs0s1eym uLioy Aue ui buikdod oN
‘P17 SUONHEDIUNWILIOD SPUBPIlA YINOS B
200U INOUYYIM SUONEDLNAdS PUR SUOISUBIP
AJipow 03 3yBL SL} SAISSY SUOREDIUNWWIOD SPUBIPIN LINOS

SN
N
\ //
\ ~
AN //
\
AN //
\ ~
\ S
N ~
\ S
\ //
\ ~
AN ~
\ ~N
\
\
\
\
\
\
\
\
\
'SIHOIGH ANV SNIavy AN
ANO 1034400 dJ04 ¥—NIv ONIMVHA 3J3S AN
\
\
\
'SAVLS INANVINSEd \

HOVLLY NV NOILOFS LIX3IN 3HL 404 34Nd300dd 1v3id3d

‘NOILOIS 1SdI4 WOd4 J3IAONIY 39 OL S3d0d ANO AJOdNIL

AJOdNIL "FINLONYLS ISYN 40 ALMVOILYIA ONIFINSNI ‘SMO019

JOHONY OL NIHL OGNV NOILISOd 1034400 Ol ‘dn d3nvH

38 OL SAVLIS ANO AJOdNIL "FINLONYLS LSVA OL A13dN0O3S
17109 ANV NOILISOd NI NOILO3S LISYIN ONOO3S ANV1—£4 d31S

To]

[o]

18

Alumast Erection Guide Part 3

Figure 11

MAN-00034 ISS.3




MAN-00034 ISS.3

19




P-nv

"ON ONIMVYA

SN3AALS'S

A9 NMVYA

[Iavyd AND 1SYWNTV

FLIL

AYVA AVIW FTVOS 107d - 31¥OS LON Od
ATIVNNVYIW 3ONVHD 10N Od

ONIMVYA d31VY3INID ¥31NdIWOD

902 95208 (20)[bp+] -xed [
0029 $208 (£20)[¥p+] -:2uoydajeL
A8b £50S 2A1ysduweH ‘ybiopse3 |
153 U] PioJ SIBJpUBY) '350|) [00YIS ‘ISNOH'I'S

"PY1 SUONEIIUNWILIO) SPUBIPIN LANOS

uoissiwad Joud Jnoym Jaas0sieym wioj Aue ui buikdod on
*PY1 SUOREDIUNWILIO) SPUBIPI {INOS B
20130 JNOYIM SUOREIYIRS PUE SUOISUBLIP
Ayipow 03 3Bl 3U) SAISSSY SUOREIIUNLILIOD SPUBIPIK YINOS

- , 8Ll LEL ST
S0
L 559 S99
L H H—0¢ 0%
H—O0F H—0% M
L L H—09 .09
- - ROR -
- »Ow - -
L L H—06 .06
H H— 001 H
H—.0LL M M
H M H—.0cCl —.0¢l
H H— 0% 1 H
=— 07l H H
M H— 0S| — .0G1
—— 091 M
—— 08l — 081
—.00¢
T O O O O I O il
—0¢ .0 M 0% M 1—0%
.0F H—0% H H—0% H
—.06 M M M M
.09 = —H—09 H H—09
0L H H H—O0/ Ll
——06 H H—06
=— 001 H
=—.0¢1L

Figure 12: Alumast Guy Radii

20

MAN-00034 ISS.3




Notes

MAN-00034 ISS.3

21




This page is intentionally left blank



